ez

New Jersey’s =

cleanenergy

program™

Local Government Energy Audit Report

Wastewater Treatment Plant
December 11, 2024

Prepared for: Prepared by:
Western Monmouth UA TRC
1 Utility Rd 317 George Street

Manalapan, New Jersey 07726 New Brunswick, New Jersey 08901



e ———
New Jersey's

cleanenergy

program™

< TRC

Disclaimer

The goal of this audit report is to identify potential energy efficiency opportunities and help prioritize
specific measures for implementation. Most energy conservation measures have received preliminary
analysis of feasibility that identifies expected ranges of savings and costs. This level of analysis is usually
considered sufficient to establish a basis for further discussion and to help prioritize energy measures.
[...]
Diffuser maintenance — every week, look for air “boils” which could indicate broken pipes or diffusers; measure
air pressure of each drop leg (at a set SCFM blower air flow rate) to detect distribution piping resistance and
diffuser fouling. Flex diffuser membranes with air pulses or clean diffusers as needed to reduce pressure and
increase oxygen transfer efficiency.

If nitrification is not required, lower Mean Cell Residence Time to 4 - 5 days and turn off aeration system from 1
to 2 hours during the early morning low flow period in order to inhibit nitrifying bacteria.

Convert first zone of aeration basin to anoxic selector (if nitrifying) or to anaerobic selector (if not nitrifying). The
selector helps remove surfactants, which increases oxygen transfer efficiency.

Mechanical Aeration Systems

Check that the submerged depth of the mechanical aerator is set to produce the maximum mixing and aeration
at a lowest amperage draw.

Stage unit operation to match DO demand. If different capacity units are available, program operation to match
diurnal air demand. Use timers to turn units ON/OFF or VFD’s to change speed. Take excess units offline.
Monitor SCADA System to identify if two or more aerators operate at reduced speed. Determine if one unit at
higher speed will satisfy demand while drawing less kW. If so, take excess equipment offline.

Dissolved Oxygen (DO) Controls - Lower DO set point to lowest possible setting which results in proper treatment
(less than 2.0 PPM for aeration basins and as low as 0.2 PPM for aerobic digesters).

DO probe — clean and check calibration twice per month, replace parts as needed.

Identify most efficient unit (Ibs. of 02 transferred/kWh) and program controls to run that unit as primary unit.

If nitrification is not required, lower Mean Cell Residence Time to 4 -5 days and turn off aeration system from 1
to 2 hours during the early morning low flow period in order to inhibit nitrifying bacteria.

Monitor units for excessive vibration and amp draw to detect fowling. Clean and recheck.

Secondary Treatment Mixing System (in anoxic or anaerobic cells of aeration system) and Anaerobic Digester
Mixing System

Reduce number of aeration basin mixers and/or speed of units to point where solids settling is just beginning to
be observed (visually on the surface or by tube sampler through tank depth). Take excess equipment offline.
Reduce number of anaerobic digester mixers (or pumps) and/or speed of units to optimize methane production.
Monitor digester solids concentration at various levels and maintain sufficient mixing to ensure that solids
separation is not occurring. Take excess units offline.

Identify most efficient unit (GPM/kW) and program controls to run that unit as primary unit.

Monitor units for excessive vibration and amp draw to detect fowling. Clean and recheck.

Pumping Systems - Lift Stations, RAS; WAS; Trickling Filter and Aeration Basin Recirculation

Reduce RAS, WAS, and Primary Sludge flow rates to minimum needed. This increases solids concentrations and
reduces pumping of excess water

Reduce Trickling Filter and Aeration Basin recirculation rates to minimum needed. This reduces pumping of excess
water.

Fix piping leaks and pump leaks (packing & seals).

Eliminate piping restrictions: throttling valves, unnecessary valves, sticking check valves.

Eliminate air from pipelines by checking and flushing air release valves.

Flush scum and sludge piping periodically to reduce head loss.

Reduce pumping head — raise liquid level at pump inlet to maximize suction pressure.

Monitor pump performance — check flow and total head (discharge pressure minus suction pressure) against
pump curve to determine if units are operating on the curve and at most efficient point on the curve.

Where there are multiple pumps, identify most efficient pump (GPM/kW) and program controls to run that unit
as primary pump. Take excess units offline.

Monitor pumps and motors for excessive vibration and amp draw to detect plugging and excessive wear. Clean
and check clearance between impeller and volute. Replace impeller and/or wear rings if necessary.

LGEA Report - Western Monmouth UA 89
Wastewater Treatment Plant



e ———
New Jersey's

cleanenergy

program™

< TRC

Plant Water System for Non-potable Use

Reduce demand — adjust spray nozzles in clarifiers and aeration basins; use quick On/Off/adjustable flow nozzles
on wash down hoses; adjust pump seal water flow to lowest recommended setting; reduce chlorine gas dilution
water flow rate.

Fix piping leaks.

Eliminate piping restrictions, throttling valves, unnecessary valves, sticking check valves.

Tune pump control system — adjust pressure set point to minimum needed.

Install accumulator pressure tank to allow system to turn off when there is no demand.

Identify most efficient unit (GPM/kW) and program controls to run that unit as primary unit.

Monitor pumps and motors for excessive vibration and amp draw to detect plugging and excessive wear. Clean
and check clearance between impeller and volute. Replace impeller and/or wear rings if necessary.

Program SCADA system to display total daily usage and to alarm for excessive use of plant water.

Ultra Violet Disinfection System

Replace lamps with low pressure, high output lamps, if possible.

Keep lamps clean and remove scaling.

Program light bank control for ON/OFF operation and intensity variation in proportion to plant flow

Check quarterly that UV intensity meter, water turbidity meter, and flow meter are clean, calibrated, and
operating correctly.

Odor Control System

Reduce air flow to minimum needed to control odor and corrosion during warm weather and to ensure code
required air changes per hour.

Consider enclosing odor sources so as to minimize the need to treat air for the entire building.

Consider turning system off during cool weather when odor production is minimal.

Consider using odor monitoring equipment to automatically control the system.

For biofilters, measure air pressure of each distribution pipe at a set SCFM blower flow rate, to detect piping
resistance, and to determine if filter media is compacting and needs to be changed.

Other Measures

Use SCADA System to observe trends, including larger motor kW demand and monthly plant kWh/Million Gallons
treated. Use information to tune the controls.

Use SCADA System to operate only the equipment needed, so blower, pumps and mixer outputs match demands.

Regularly check for manual overrides (HOA switch in HAND position) so control systems can do their jobs. Fix or
tune control systems so manual overrides are not necessary.

Fix equipment that is not operating correctly or efficiently, such as worn bearings, failed control equipment and
sensors, or improperly placed sensors.

Examine equipment which operates 24/7 or on a fixed schedule, like odor control and ventilation blowers. Adjust
operation to meet needs and seasonal variation.

Rethink Standard Operating Procedures to maximize energy efficiency.

The following table developed by Wisconsin “Focus on Energy” shows the typical energy savings and
payback periods for a variety of wastewater process measures and best practices, grouped by category.
There is no one measure or mix of measures that is appropriate for every facility. Measures should not
be assessed or implemented in isolation since there are often interactive effects that will impact the
overall savings of the combined measures. A well-executed Energy Management Plan will lead you to the
fundamental measures applicable to your site conditions.

LGEA Report - Western Monmouth UA 90
Wastewater Treatment Plant



< TRC

o
New Jersey's

) |cleanenergy

program™

Process Best Practices Measure Typical Energy | Typical
Savings of unit | Payback
of process (%) | (Years)

Operational Flexibility 10-25 <2
Staging of Treatment Capacity 10-30 <2
g Manage for Seasonal/Tourist Peaks Variable Variahle 4-56
= Flexible Seqguencing of Basin Use 15-40 2-5
o Cower Basins to Reduce Freezing and Aerosol or Odor Variable Variable
8‘ Emissions
Reduce Fresh Water Consumption through Final Effluent | 1030 2—3
Recycling
Optimize Aeration System 30-=70 3-7
Fine Bubhble Asration 20—75 1-5
g Variable Blower Air Flow Rate 15-50 <3
= Dissalved Oxygen Control 20-50 2-3
j_;': Cascade Aeration Variable Variable
Aerobic Digestion Options 20-50 Variahle
Blower Technology Options 10-25 1-7
Assess Aeration System Configuration Variable Variable
Improve Solids Capture in Dissolved Air Flotation [DAF) Variable Variable
- Evaluate Replacing Centrifuge with Screw Press Variahle Variahle
5 ﬁ Replace Centrifuge with Gravity Belt Thickener Variahle Variahle
Eu E Digestion Options Variable Variable
% el Mixing Options in Aerobic Digesters 10-50 1-3
Mixing Options in Anaerobic Digesters Variahle Variahle
Recover Heat from Wastewater Variable Variable
. -g . Anoxic-Zone Mixing Options 25-50 3-5
1]
%é E Side-stream De-ammaonification - -
“ [;-E 8' Biotower Energy Efficiency 15-30 Variable
= Optimize Anaerobic Digester Performancs Variable Variable
:."; % Use Biogas to Produce Variable Variable
E é Combined Heat and/or Power (CHP)
ﬂ Assessment of Beneficial Variable Variable
Utilization

Table bosed an information published by Wisconsin Focus on Energy in the "ENERGY BEST PRACTICES GUIDE:
WATER & WASTEWATER INDUSTRY™ (February 2020)— hitps://focusonenergy.com

Third Party Resources

DOE and EPA have developed several publicly available software tools that help wastewater treatment
plant operators measure and track energy performance.

EPA ENERGY STAR Portfolio Manager

Portfolio Manager allows users to track and assess energy and water use at individual sites and across
portfolios of buildings. Portfolio Manager uses survey data and regression analysis to calculate an ENERGY
STAR score, which allows buildings and wastewater treatment plants to compare energy performance

against peers.

LGEA Report - Western Monmouth UA
Wastewater Treatment Plant

91


https://assets.focusonenergy.com/production/inline-files/2021/BIZ-EE-Best_Practices-Water_Wastewater.pdf

o
New Jersey's

J| cleanenergy

program™

% TRC
In the case of wastewater treatment plants, the score applies to primary, secondary, and advanced
treatment facilities that process more than 0.6 MGD, with or without nutrient removal capacity. The score
looks at energy performance while controlling for operating parameters such as influent flow, BOD levels,
load factor, application of trickle filters and nutrient removal, and weather. In addition to calculating the
score, Portfolio Manager can track normalized energy performance over time, using the same operational
parameters that generate the score. The tool represents energy performance as energy use intensity per
flow (kBtu/mg) and can generate reports with a host of other metrics such as energy cost, greenhouse gas
emissions, and energy use by type (e.g., electricity, natural gas, fuel oil) using downloadable templates.
An ENERGY STAR Portfolio has been established for this facility and is discussed in more detail in Section
3 of this report.

https://www.energystar.gov/buildings/benchmark

EPA Energy Assessment Tool

The Energy Assessment Tool (EAT) is a spreadsheet-based tool developed by EPA’s Region 4 office. The
tool enables wastewater treatment facility operators to easily and quickly develop metrics for energy
efficiency and energy savings. Facilities can develop absolute, flow-normalized, and BOD load-normalized
values with this tool. This tool has limited data requirements and provides a quick look at energy usage
and how it has changed over a period of up to five years.

https://www.epa.gov/sustainable-water-infrastructure/energy-efficiency-water-utilities

DOE Energy Performance Indicator (EnPl) Tool

The EnPI tool is a regression analysis tool developed by DOE to help energy managers establish a
normalized baseline of energy consumption and track annual progress in energy intensity improvement
and energy savings.

In constructing the regression models, users include the independent variables they believe impact energy
consumption in their plants. This contrasts with Portfolio Manager, which hardwires those variables into
the tool. The advantage of the EnPl approach is that it gives users greater flexibility to include the variables
most relevant to their plants. On the other hand, it requires greater investigation from the user to
determine what those variables are.

The tool generates several energy models, and it highlights the model with the greatest statistical validity,
based on DOE-developed guidance. Outputs include energy performance improvement (in percentage
terms) and annual and total energy savings (in Btu). The tool allows energy managers to roll up multiple
treatment plants and other facility-level energy data and metrics to an enterprise level to determine
organization-wide energy performance. DOE has also released an EnPI Lite tool.

https://www.energy.gov/eere/amo/articles/energy-performance-indicator-tool

DOE Wastewater Energy Management Toolkit (SWIFt)

This toolkit helps wastewater facilities establish and implement energy management and planning by
collecting best practices and innovative approaches used by wastewater facilities who partnered with
DOE's Sustainable Wastewater Infrastructure of the Future (SWIFt) Accelerator. The toolkit resources
support best practices and innovative approaches successfully used by wastewater facilities to establish
and implement energy management and planning. The kit includes sections on Energy Data Management,
Measure Evaluation, Project Financing, and Improvement Planning.

https://betterbuildingssolutioncenter.energy.gov/wastewater-energy-management-toolkit

LGEA Report - Western Monmouth UA 92
Wastewater Treatment Plant


https://www.energystar.gov/buildings/benchmark
https://www.epa.gov/sustainable-water-infrastructure/energy-efficiency-water-utilities#:~:text=EPA’s%20Energy%20Use%20Assessment%20Tool,baseline%20energy%20use%20and%20costs
https://www.energy.gov/eere/amo/articles/energy-performance-indicator-tool
https://betterbuildingssolutioncenter.energy.gov/wastewater-energy-management-toolkit

o
New Jersey's

) |cleanenergy

program™

AN
g TRC
5 ENERGY EFFICIENT BEST PRACTICES

A whole building maintenance plan will extend equipment life; improve occupant comfort, health, and
safety; and reduce energy and maintenance costs.

Operation and maintenance (O&M) plans enhance the operational efficiency of HVAC and other energy
intensive systems and could save 5% —20% of the energy usage in your building without substantial capital
investment. A successful plan includes your records of energy usage trends and costs, building equipment
lists, current maintenance practices, and planned capital upgrades, and it incorporates your ideas for
improved building operation. Your plan will address goals for energy-efficient operation, provide detail on
how to reach the goals, and outline procedures for measuring and reporting whether goals have been
achieved.

You may already be doing some of these things—see our list below for potential additions to your
maintenance plan. Be sure to consult with qualified equipment specialists for details on proper
maintenance and system operation.

Energy Tracking with ENERGY STAR Portfolio Manager

You’'ve heard it before—you cannot manage what you do not measure. ENERGY STAR
Portfolio Manager is an online tool that you can use to measure and track energy and
water consumption, as well as greenhouse gas emissions'’. Your account has already
been established. Now you can continue to keep tabs on your energy performance
every month.

ENERGY STAR

Weatherization

Caulk or weather strip leaky doors and windows to reduce drafts and loss of heated or cooled air. Sealing
cracks and openings can reduce heating and cooling costs, improve building durability, and create a
healthier indoor environment. Materials used may include caulk, polyurethane foam, and other weather-
stripping materials. There is an energy savings opportunity by reducing the uncontrolled air exchange